

<i>Requested by:</i>	LAMINAM S.p.A. Via Ghiarola Nuova, 258 - 41042 FIORANO MODENESE (MO)		
<i>For the sample:</i>	Ceramic tiles of different sizes marked "COLLECTION BIANCO".		
<i>On (date):</i> 21/01/19	<i>Date of receipt in laboratory (sample delivered by the client):</i> 05/04/19		
<i>Test date</i>	<i>From:</i> 08/04/19	<i>To:</i> 07/05/19	

**DIN 51094 - Resistance of the colours to the light**

After the test the surface did not show any variation.

Eng. Giordana Carani  
Technical approval



Prof. Maria Chiara Bignozzi  
Director



*The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.*